Technical Package
Cover Page

This file contains the following documents:

1.

x ou s

Summary of application (in plain language)

e English

e Alternative Language (Spanish)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
e English

e Alternative Language (Spanish)

Second notice (NAPD-Notice of Preliminary Decision)
e English

e Alternative Language (Spanish)

Application materials *

Draft permit *

Technical summary or fact sheet *

NOTE: This application was declared Administratively Complete before June 1, 2024. The

application materials, draft permit, and technical summary or fact sheet are available
for review at the Public Viewing Location provided in the NAPD.
[...]
for Samples Exhibiting Acute and Chronic Toxicity” (EPA/600/R-
92/081). All characterization, identification, and confirmation tests shall
be conducted in an orderly and logical progression;

2) Sampling Plan - The TRE action plan should describe sampling locations,
methods, holding times, chain of custody, and preservation techniques.
The effluent sample volume collected for all tests shall be adequate to
perform the toxicity characterization/identification/confirmation
procedures, and chemical-specific analyses when the toxicity tests show
significant lethality. Where the permittee has identified or suspects a
specific pollutant and source of effluent toxicity, the permittee shall
conduct, concurrent with toxicity testing, chemical-specific analyses for
the identified and suspected pollutant and source of effluent toxicity;

3) Quality Assurance Plan - The TRE action plan should address record
keeping and data evaluation, calibration and standardization, baseline
tests, system blanks, controls, duplicates, spikes, toxicity persistence in
the samples, randomization, reference toxicant control charts, and
mechanisms to detect artifactual toxicity; and

4) Project Organization - The TRE action plan should describe the project
staff, manager, consulting engineering services (where applicable),
consulting analytical and toxicological services, etc.



City of Houston TPDES Permit No. WQ0010495076

C. Within 30 days of submittal of the TRE action plan and schedule, the permittee
shall implement the TRE.
d. The permittee shall submit quarterly TRE activities reports concerning the

progress of the TRE. The quarterly TRE activities reports are due on or before
April 20th, July 20th, October 20th, and January 20th. The report shall detail
information regarding the TRE activities including:

1) results and interpretation of any chemical-specific analyses for the
identified and suspected pollutant performed during the quarter;

2) results and interpretation of any characterization, identification, and
confirmation tests performed during the quarter;

3) any data and substantiating documentation that identifies the pollutant
and source of effluent toxicity;

4) results of any studies/evaluations concerning the treatability of the
facility’s effluent toxicity;

5) any data that identifies effluent toxicity control mechanisms that will
reduce effluent toxicity to the level necessary to eliminate significant
lethality; and

6) any changes to the initial TRE plan and schedule that are believed
necessary as a result of the TRE findings.

e. During the TRE, the permittee shall perform, at a minimum, quarterly testing
using the more sensitive species. Testing for the less sensitive species shall
continue at the frequency specified in Part 1.b.

f. If the effluent ceases to effect significant lethality, i.e., there is a cessation of
lethality, the permittee may end the TRE. A cessation of lethality is defined as no
significant lethality for a period of 12 consecutive weeks with at least weekly
testing. At the end of the 12 weeks, the permittee shall submit a statement of
intent to cease the TRE and may then resume the testing frequency specified in
Part 1.b.

This provision accommodates situations where operational errors and upsets,
spills, or sampling errors triggered the TRE, in contrast to a situation where a
single toxicant or group of toxicants cause lethality. This provision does not apply
as a result of corrective actions taken by the permittee. Corrective actions are
defined as proactive efforts that eliminate or reduce effluent toxicity. These
include, but are not limited to, source reduction or elimination, improved
housekeeping, changes in chemical usage, and modifications of influent streams
and effluent treatment.

The permittee may only apply this cessation of lethality provision once. If the
effluent again demonstrates persistent significant lethality to the same species,
the permit will be amended to add a WET limit with a compliance period, if
appropriate. However, prior to the effective date of the WET limit, the permittee

Page 73



City of Houston

Page 74

TPDES Permit No. WQ0010495076

may apply for a permit amendment removing and replacing the WET limit with
an alternate toxicity control measure by identifying and confirming the toxicant
and an appropriate control measure.

The permittee shall complete the TRE and submit a final report on the TRE
activities no later than 18 months from the last test day of the retest that
demonstrates significant lethality. The permittee may petition the Executive
Director (in writing) for an extension of the 18-month limit. However, to warrant
an extension the permittee must have demonstrated due diligence in its pursuit
of the toxicity identification evaluation/TRE and must prove that circumstances
beyond its control stalled the toxicity identification evaluation/TRE. The report
shall specify the control mechanism that will, when implemented, reduce effluent
toxicity as specified in item 5.h. The report will also specify a corrective action
schedule for implementing the selected control mechanism.

Within 3 years of the last day of the test confirming toxicity, the permittee shall
comply with 30 TAC § 307.6(e)(2)(B), which requires greater than 50% survival
of the test organism in 100% effluent at the end of 24-hours. The permittee may
petition the Executive Director (in writing) for an extension of the 3-year limit.
However, to warrant an extension the permittee must have demonstrated due
diligence in its pursuit of the toxicity identification evaluation/TRE and must
prove that circumstances beyond its control stalled the toxicity identification
evaluation/TRE.

The permittee may be exempted from complying with 30 TAC § 307.6(e)(2)(B)
upon proving that toxicity is caused by an excess, imbalance, or deficiency of
dissolved salts. This exemption excludes instances where individually toxic
components (e.g., metals) form a salt compound. Following the exemption, this
permit may be amended to include an ion-adjustment protocol, alternate species
testing, or single species testing.

Based upon the results of the TRE and proposed corrective actions, this permit
may be amended to modify the biomonitoring requirements where necessary,
require a compliance schedule for implementation of corrective actions, specify a
WET limit, specify a best management practice, and specify a chemical-specific
limit.

Copies of any and all required TRE plans and reports shall also be submitted to
the U.S. EPA Region 6 office, 6WQ-PO.



City of Houston TPDES Permit No. WQ0010495076

TABLE 2 (SHEET 1 OF 2)

WATER FLEA SURVIVAL

GENERAL INFORMATION

Time Date

Composite Sample Collected

Test Initiated
PERCENT SURVIVAL
Percent effluent
Time Rep
0% 6% 13% 25% 50% 100%
A
B
C
24h
D
E
MEAN

Enter percent effluent corresponding to the LC50 below:

24 hour LC50 = % effluent

Page 75



City of Houston TPDES Permit No. WQ0010495076

TABLE 2 (SHEET 2 OF 2)

FATHEAD MINNOW SURVIVAL

GENERAL INFORMATION

Time Date

Composite Sample Collected

Test Initiated
PERCENT SURVIVAL
Percent effluent
Time Rep
0% 6% 13% 25% 50% 100%
A
B
C
24h
D
E
MEAN

Enter percent effluent corresponding to the LC50 below:

24 hour LC50 = % effluent

Page 76



TPDES Permit No. WQ0010495076

City of Houston

Attachment A: Buffer Zone Map

ATTAUAMENT A

g1 ==

/. .
/;l- -l.nnr.a—..“h.-..ru
I/
—— A

City of Houston
TPDES Permit No.

WQ0010495076 /

L A

AL'SES] #e 0r=65-.L875

" NOILVIF
dM1d ¥13A08H

11rdino

© sMigYa
12VINOD
INO WD

Y3ventyaw

m——

=

HIAVHD
jANaRIMEYIN |

* T AINIVA
EEzou:nao

: 'pais 10KINGD

CMNALM,

‘Dald MamMola| .

1
-\ NOLLYAN Ld1T’ m

v

NIINIE HYE .

? gmsva.,
INIVIYaLL
IVAHOO TN

i'dAds
SVILINY 1D
0-2

c.-r un_

Fu_i :QL_—. _l u.th

1= gp o,
e e LR

¢ ertemmme—y s s

- dOoVdi

+ e, ammo

P,

T dRild

Xod

xigre



FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010495076,
EPA 1.D. No. TX0063011, to discharge to water in the state.

Issuing Office: Texas Commission on Environmental Quality
P.O. Box 13087
Austin, Texas 78711-3087

Applicant: City of Houston
10500 Bellaire Boulevard
Houston, Texas 77072

Prepared By: Miguel A. Mercado
Municipal Permits Team
Wastewater Permitting Section (MC 148)
Water Quality Division
(512) 239-4547

Date: June 14, 2024
Permit Action: Renewal
1. EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets
all statutory and regulatory requirements. The draft permit includes an expiration date
of five years from the date of issuance.

2. APPLICANT ACTIVITY

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ)
for a renewal of the existing permit that authorizes the discharge of treated domestic
wastewater at an annual average flow not to exceed 18 million gallons per day (MGD).
The existing wastewater treatment facility serves a residential area in northwest Houston
between the Interstate 610 Loop and Beltway 8.

3. FACILITY AND DISCHARGE LOCATION

The plant site is located at 5423 Mangum Road, in the City of Houston, Harris County,

Texas 770091.

Outfall Location:
Outfall Number Latitude Longitude
001 29.844860 N 05.460813 W

The treated effluent is discharged to Cole Creek, thence to Whiteoak Bayou Above Tidal
in Segment No. 1017 of the San Jacinto River Basin. The designated uses for Segment
No. 1017 are primary contact recreation and limited aquatic life use.



City of Houston TPDES Permit No. WQ0010495076
Fact Sheet and Executive Director’s Preliminary Decision

4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL

The Northwest Wastewater Treatment Facility is an activated sludge process plant
operated in the extended aeration mode. Treatment units include bar screens, ten
aeration basins, six final clarifiers, two chlorine contact chambers and a dechlorination
chamber. The facility is in operation.

Sludge generated from the treatment facility is pumped or hauled by a registered
transporter to 69th Street Wastewater Treatment Facility, Permit No. WQ0010495090,
to be digested, dewatered, and then disposed of with the bulk of the sludge from the
plant accepting the sludge. The draft permit also authorizes the disposal of sludge at a
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment
facility, or facility that further processes sludge.

5. INDUSTRIAL WASTE CONTRIBUTION

The draft permit includes pretreatment requirements that are appropriate for a facility of
this size and complexity. The Northwest WWTP receives significant industrial
wastewater contributions.

6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES

The following is a summary of the applicant’s effluent monitoring data for the period
November 2021 through November 2023. The average of Daily Average value is
computed by the averaging of all 30-day average values for the reporting period for each
parameter: flow, five-day carbonaceous biochemical oxygen demand (CBOD;), total
suspended solids (TSS), and ammonia nitrogen (NH;-N). The average of Daily Average
value for Escherichia coli (E. coli) in colony-forming units (CFU) or most probable
number (MPN) per 100 ml is calculated via geometric mean.

Parameter Average of Daily Avg
Flow, MGD 8.8

CBOD;, mg/1 2.3

TSS, mg/1 2.4

NH;-N, mg/1 1.2

E. coli, CFU or MPN per 100 ml 1

7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS

The effluent limitations and monitoring requirements for those parameters that are
limited in the draft permit are as follows:

A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
The annual average flow of effluent shall not exceed 18 MGD, nor shall the

average discharge during any two-hour period (2-hour peak) exceed 56,944
gallons per minute.

Page 2



City of Houston TPDES Permit No. WQ0010495076
Fact Sheet and Executive Director’s Preliminary Decision

Page 3

Parameter 30-Day Average 7-Day Daily
Average Maximum

mg/l lbs/day mg/] mg/]

CBOD; 10 1,501 15 25

TSS 15 2,252 25 40

NH;-N 3 450 5 10

DO (minimum) 4.0 N/A N/A N/A

E. coli, CFU or 63 N/A N/A 200

MPN/100 ml

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard
units and shall be monitored once per day by grab sample. There shall be no
discharge of floating solids or visible foam in other than trace amounts and no
discharge of visible oil.

The effluent shall contain a total chlorine residual of at least 1.0 mg/1 after a
detention time of at least 20 minutes (based on peak flow) and shall be
monitored daily by grab sample at each chlorine contact chamber. The permittee
shall dechlorinate the chlorinated effluent to less than 0.1 mg/1 total chlorine
residual and shall monitor total chlorine residual daily by grab sample after the
dechlorination process. An equivalent method of disinfection may be substituted
only with prior approval of the Executive Director.

Parameter Monitoring Requirement
Flow, MGD Continuous

CBOD; One/day

TSS One/day

NH;-N One/day

DO One/day

E. coli Five/week

SEWAGE SLUDGE REQUIREMENTS

The draft permit includes Sludge Provisions according to the requirements of 30
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated
from the treatment facility is pumped or hauled by a registered transporter to
69th Street Wastewater Treatment Facility, Permit No. WQ0010495090, to be
digested, dewatered, and then disposed of with the bulk of the sludge from the
plant accepting the sludge. The draft permit also authorizes the disposal of
sludge at a TCEQ-authorized land application site, co-disposal landfill,
wastewater treatment facility, or facility that further processes sludge.

PRETREATMENT REQUIREMENTS

Permit requirements for pretreatment are based on TPDES regulations contained
in 30 TAC Chapter 305, which references 40 Code of Federal Regulations (CFR)
Part 403, “General Pretreatment Regulations for Existing and New Sources of
Pollution” [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/
Rules and Regulations, pages 60134-60798]. The permit includes specific
requirements that establish responsibilities of local government, industry, and



City of Houston TPDES Permit No. WQ0010495076
Fact Sheet and Executive Director’s Preliminary Decision

Page 4

the public to implement the standards to control pollutants which pass through
or interfere with treatment processes in publicly owned treatment works or which
may contaminate the sewage sludge. This permit has appropriate pretreatment
language for a facility of this size and complexity.

The permittee has a pretreatment program which was approved by the U.S.
Environmental Protection Agency (EPA) on November 27, 1984, and modified
on February 26, 1993, and March 11, 2020 (nonsubstantial
Streamlining Rule modification) and on June 14, 2021 (TBLLS). The
permittee is required, under the conditions of the approved pretreatment
program, to prepare annually a list of industrial users which during the preceding
twelve months were in significant noncompliance with applicable pretreatment
requirements for those facilities covered under the program. This list is to be
published annually during the month of November in a newspaper of general
circulation that provides meaningful public notice within the jurisdiction(s)
served by the POTW.

Effective December 21, 2025, the permittee must submit the pretreatment
program annual status report electronically using the online electronic reporting
system available through the TCEQ website unless the permittee requests and
obtains an electronic reporting waiver. [rev. Federal Register/ Vol. 80/ No. 204/
Friday, October 22, 2015/ Rules and Regulations, pages 64064-64158].

The permittee is under a continuing duty to: establish and enforce specific local
limits to implement the provisions of 40 CFR §403.5, to develop and enforce local
limits as necessary, and to modify the approved POTW pretreatment program as